

CONFIDENT EBONY, THRISSUR**CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE LIMIT (N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm ²)	
				7 Days	28 Days	7 Days	28 Days
1	01/08/23	BASEMENT COLUMN(C32,C17, C15)	M40	26.66	40	27.4	40.29
2	03/08/23	STPBASE SLAB	M30	20	30	22.52	30.81